folio21

Instructions Counter Stool Model#: 683&680-430

Thank you for purchasing this quality product.
Be sure to check all packing materials carefully for small parts that may have come loose inside the carton
during shipment. Identify and count all parts and compare with the Parts List below.
*#*Caution: Please read all instructions carefully before starting the assembly process. These items can be
cumbersome and heavy for some people. Therefore, the assistance of one or more people is recommended
in order to prevent personal injury and insure the items are not damaged during the assembly process.

Please check carefully the size of the bolts before assembling this chair/stool. Bolt D is shorter than bolts E.
If you attempt to use bolt E in place of bolt D you will damage your chair.

No. Hardware List Q'ty
NUT 5/16" 4

Lock Washer 5/16" 10

BOLT #5/16"*1-3/4"
BOLT #5/16"*3-1/2"

®
©
Flat Washer 5/16" 10
e
o
D,

SCREW 8#*1-1/4"
s—— WRENCH 12mm

Q| =2 A %>

— QN [ &N

Note:
® Keep all hardware parts out of the reach of children.
@ Do not use substitute parts. Contact your dealer for replacement parts.
e Keep these instructions for future reference.

Cleaning instruction: Wipe surface to be cleaned with damp cotton cloth; dry immediately with soft dry cotton
cloth to remove all moisture.



